
Sensitivity: General 

 

Technical Advice on 
Discharge to Water 
Standards 
Advice on Proposed Standards 

Taumata Arowai 

25 February 2025 



 

   

 

Sensitivity: General 

 

 

Project name Technical Advice on Discharge to Water Standards 

Document title Technical Advice on Discharge to Water Standards |  Advice on Proposed Standards 

Project number 12656252 

File name 12656252_REP - Technical Advice on Discharge to Water Standards - REVC_Final Draft.docx 

Status FINAL (Rev 0) 

Date of issue 25 February 2025 

Acknowledgement is given to the contributing authors across the GHD, Beca and Stantec collaborative team, as well as 
their colleagues who provided technical input and advice to develop and refine the content presented in this report.   
[...]
are reintroduced and relitigated in subsequent consent renewals.  Under the current regime it is difficult to prevent 

these being introduced as issues within peripheral consent renewal processes. 

If the current practice of Regional Councils to bundle processing of consents with overlapping effects is to continue 

then it will likely result in the discharge consent being processed as a discretionary activity which would lose the 

efficiencies that the discharge Standards are designed to gain.  This would be an unfortunate outcome, and the 

likelihood of this occurring needs to be assessed and could potentially be addressed in the Regulatory Impact 

Statement. If this risk does indeed raise uncertainty around the ability of the Standards to support a more efficient 

 
24   Note though that the RMA is also being replaced with new legislation - Changes to resource management | Ministry for the 

Environment. 

https://www.dia.govt.nz/diawebsite.nsf/Files/Water-Services-Policy/$file/LWDW-Bill-3-factsheet-Wastewater-and-stormwater-environmental-performance-standards.pdf
https://www.dia.govt.nz/diawebsite.nsf/Files/Water-Services-Policy/$file/LWDW-Bill-3-factsheet-Wastewater-and-stormwater-environmental-performance-standards.pdf
https://environment.govt.nz/what-government-is-doing/areas-of-work/rma/changes-to-resource-management/
https://environment.govt.nz/what-government-is-doing/areas-of-work/rma/changes-to-resource-management/


 

GHD and subconsultants | Taumata Arowai | 12656252 | Technical Advice on Discharge to Water Standards 59 

 

Sensitivity: General 

consenting process, then safeguards to prevent consenting delays due to matters not directly addressed by the 

Standard will need to be developed. 

The proposed RMA Amendment and the Local Government (Water Services) Bill (Bill 3) may provide opportunities 

to reduce and address this risk through the changes indicated to date.  

2.3.2.4 Potential implications for Small Plants 

The Proposed Standards are, for small plants, generally (although not exclusively) a step up in performance 

requirements from those currently existing. Consequently, most small plants are likely to require upgrades of one 

form or another to either meet tighter numerical standards or higher compliance (e.g. 90%ile rather than mean or 

median values). 

Many small plants have nil or very limited power supply. So, adding process complexity will attract capital costs in 

obtaining a sufficient energy source (normally an electrical power source and transformer) that are in addition to 

the treatment upgrade costs itself. These normally incur a capital cost contribution to the electrical network 

company, as well as higher annual line charges, on top of the extra power consumed and higher supply capacity 

tariffs. 

Treatment upgrade additions will incur increased operational costs as discussed below (under effects on 

operational cost). 

There is a potential unintended consequence of the Standards, where these impose technologically more 

advanced and more intensive hardware processes on the site. Treatment process additions may result in 

increased greenhouse gas emissions through additional capital works and operational activities.   

For a number of plants if may be more cost effective to abandon the site and pump away to amalgamate with other 

WWTPs on a subregional basis. 

- This brings efficiencies from an operational sense: Less operator input, reduced consent renewal costs, 

fewer power supply tariffs, less managerial and reporting time, fewer instrument calibrations, lesser 

mechanical inventory to maintain and replace. 

- Septicity and odour can become a problem because of the long conveyance pipelines involved, but this can 

be managed. 

- Increased risk of pipe leaks and breakage. 

- The capital cost of the additional pumping and pipeline assets needs to be weighed up carefully against the 

savings of decentralised upgrades and operations/maintenance. 

A second potential outcome though is: 

- More decentralised treatment is a possibility if new plant consents are significantly easier to obtain. 

- If individual developers can easily get consent for small size WWTPs on an individual development basis, this 

has a serious implication for District Councils who may be forced to ‘vest’, own and manage these little, under 

resourced plants. Once vested in Council these plants then become publicly owned and operated and thus 

subject to the Standard.  

- A direct implication of electro-mechanical upgrades of many pond based WWTPs and, indeed, additional 

WWTPs is the need for significantly more trained wastewater operators in the New Zealand market.  There is 

already a very significant shortage of both trained and untrained operators for the systems we have now.  

This already leads to compliance outcomes that do not meet the potential of the existing systems, let alone 

the higher technological outcomes intended from higher tech electromechanical systems. 

2.3.2.5 Assessment of cost effectiveness  

2.3.2.5.1 Effects on Capex 

Medium - Large Plants 

Generally, apart from at the coast, the medium to larger WWTPs, in their upgrades, have been targeting 

reasonably high standards of treated wastewater quality already. Many of these plants have increased access to 

available funding mechanisms and hence will therefore be in a better position to be able to respond to the 

implementation of the Proposed Standard. 



 

GHD and subconsultants | Taumata Arowai | 12656252 | Technical Advice on Discharge to Water Standards 60 

 

Sensitivity: General 

Further, significant portions of the cost of their upgrades are for Growth and Renewals as well as for increased 

levels of service (ILOS) that would be induced by a marginal increase in discharge Standards, and/or the statistical 

basis for compliance with the new Proposed Standards.  Some of these, particularly on the lower Waikato River 

have or will incur higher costs than would be imposed by the Proposed Standards because those facility owners 

already have a memorandum of understanding with river iwi, for a higher river discharge standard in lieu of a land 

discharge requirement, giving effect to Te Ture Whaimana o te Awa o Waikato and the long term aspirational goal 

to return the River to the state it was in, in 1863. 

There are a few large plants that are still based on pond systems and these could attract high upgrade or 

replacement costs. One scheme on the Eastern Seaboard of the South Island includes 4 small/medium sized, 

pond based, WWTPs which combined their treated wastewater (average quality) through an ocean outfall. This 

avoided upgrades to the plants and removed discharges from freshwater. 

A small number of the larger coastal plants have biological treatment systems (lowly loaded trickling filters for BOD 

reduction only) but with no removal of solids or biomass. These also would likely attract substantial upgrade costs, 

primarily due to the proposed microbiological standards for ocean outfalls. If these plants are required to disinfect 

‘treated’ wastewater, the costs will be substantial, in the tens of millions of dollars per plant for disinfection alone. If 

a clarification process to remove the solids/biomass was required, then substantial additional costs are added.  In 

both these cases, the current biological treatment is focused on the municipal/domestic waste stream, with pre-

treated (to meet Trade Waste Bylaws), high-strength industrial wastes collected separately and mixed with the 

WWTP treated wastewater for final discharge through the single outfall. 

Other outfall treatment plants are already starting with a reasonable platform from which to accommodate some 

treated wastewater quality increases. For example, a medium sized coastal WWTP upgrade which moved the 

plant from a single pass, trickling filter to add a lamella clarifier, tertiary filtration and UV disinfection. The cost 

(2021, for a flow capacity of up to 450 L/s) was $40M, or approximately $46M inflation adjusted (2024).  This is for 

a population of approximately 38,000.  Major, high-strength, industrial flows bypass the treatment facility but share 

the outfall. An upgrade in any of these plants will be undertaken most cost effectively if permitted to be undertaken 

in conjunction with works associated with growth and renewals.  That way:  

- design, construction and project management overheads are shared across all categories of work, 

- growth based staging is provided for, 

- disruptive interventions are made only once, 

- sizing related to Level of Service (LOS) is ‘right sized’ when implemented if it is done in conjunction with 

growth requirements. 

This may mean that it is appropriate to build in some flexibility to LOS implementation (provision in regulations) to 

allow time to transition to the new Standard and enable it to coincide with works related to growth and renewal 

needs. 

Small Plants & Pond based Plants 

Many small WWTPs, to date, have not required major technological shifts with consent renewal where fairly ‘easy 

to reach’ FIB limits (about 1 log removal value (LRV) for E. coli through the UV system) have been addressed by 

direct addition of a UV system without other process enhancements. 

A number of small treatment plants have already undertaken full, high tech rebuilds to address consenting issues. 

While it is not possible to compare exact ‘scope’ between the upgrade projects (they all differ), the following figure 

(Figure 6Figure 6) provides an indication of the varying price ‘trajectory’ for those plants where a full, high-tech 

replacement has been procured (on the pond site) and those that have retained the ponds as a primary or 

significant component of the treatment train.  Two medium sized plants (have been added to give a better 

perspective on the price trajectory. The one in orange has been a complete plant replacement in membrane 

bioreactor (MBR) based activated sludge technology, whereas the one in blue used a conventional activated 

sludge technology AND retained the pond system, undertaking 30% of the treatment load.  Pond based process 

understanding and prediction as commonly practiced is somewhat random and the success of lower technology, 

pond-based upgrades has been less reliable in reducing ammonia levels than with the more exacting design and 

operational standards of activated sludge and the modern high-tech plants.  



 

GHD and subconsultants | Taumata Arowai | 12656252 | Technical Advice on Discharge to Water Standards 61 

 

Sensitivity: General 

Those replacement treatment plants (orange in Figure 6Figure 6) have typically been targeting a TN of around 

4mg/L as an annual mean or median while those in blue, if anything, have been closer to 15mg/L.  It is also of note 

that all of these upgrades will have components of growth25, renewals and increased LOS – so the entire cost 

would not be attributable to discharge quality requirements. 

Some pond upgrade strategies have been beneficial for purposes other than ammonia reduction. For example: 

- Additional aeration – improved BOD removal or increased BOD treatment capacity. 

- DAF or Actiflo and coagulant dosing - Improved phosphorus and TSS removal and improved ultraviolet light 

transmissivity (UVT). 

- UV systems – disinfection. 

 

 

Figure 6 Upgrade vs Low TN Replacement cost trajectories (4 MLD (megalitres per day) ADF (average day flow) is 
approximately 16,000PE). 

By way of examples: 

- For those pond systems required to achieve a low level of treated wastewater pathogens there is a significant 

cost increase (scope changes limited to unit process additions).  The estimate for a 3 MLD (approx. 6000 

population, but high flows) pond upgrade, currently in the design and procurement phase, is $6.5M for 

addition of a DAF26 (dissolved air flotation) plus UV disinfection.   

- For those pond systems required to achieve a significant level of ammonia-N reduction, (but not down to the 

low levels provided by activated sludge) there is a significant cost increase (scope changes limited to unit 

process additions).  The tendered price (2024) for a current Moving Bed Bioreactor (MBBR) upgrade for 

1.2MLD, as an Average Daily Flow, (or approximately 6,000PE) is $6.4M. 

- An existing, small SBR style mechanical plant required an upgrade in 2021 for increased levels of service 

(BOD<3 mg/l, TSS<3, TN<4.5, ammonia-N<1.0, TP<3.4, E. coli < 50cfu/100ml) as medians. Stage 1 ADF is 

0.6MLD or around 3,000PE. The discharge is to land in highly permeable soils in a catchment where 

nutrients are very strictly managed. The very high standard required for all key parameters led to the 

selection of an EBPR configured BNR AS plant with a membrane bioreactor (MBR) style solids separation 

process. EBPR is enhanced biological phosphorus removal. BNR is biological nutrient removal.  Much of the 

existing civil / structural infrastructure was used (e.g. concrete tanks) and enlarged. All of the electro-

 
25 Growth, because they were designed and built in the 1970s to 1980s. Renewals because electromechanical systems installed in the 1990s 
and early 2000s will be wearing out or obsolete.  ILOS as a result in changes to treated wastewater quality expectations. 
26 Note that for pond systems with a reasonably relaxed disinfection limit and not subject to severe summer algal blooms, tertiary solids removal 

by DAF or membrane filter may not be required 



 

GHD and subconsultants | Taumata Arowai | 12656252 | Technical Advice on Discharge to Water Standards 62 

 

Sensitivity: General 

mechanical systems had to be replaced.    The inflation adjusted capital cost of this upgrade is approximately 

$15.5M 

- A small Pond system was required to be upgraded to meet a TN<4mg/l median, very low TSS, very low E. 

coli standard in order to get agreement for a discharge to land requirement to be imposed.  The ADF is 

0.3MLD (700 population). The work was undertaken in 2020 consisting of a new MBR system. The pre-

existing pond system was retained for wet weather balancing. Inflation adjusted capital cost for this upgrade 

is approximately $5.3M. 

2.3.2.5.2 Effects on Operational Cost 

Medium - Large Plants 

Most medium to larger plants (except coastal) are targeting very low treated wastewater ammonia concentration 

now, requiring at least nitrification, and so a tightening of the TN limits is unlikely to cause very significant 

increases in energy costs. 

The implication of a uniformly low phosphorus limit will result in a significant increase in the use of alum for 

chemically based precipitation.  This has a direct cost (haulage and chemical cost) and often the added 

complication of disposing of residual sludge with a high aluminium content (refer to example under small plants 

below). 

If the balance of coastal discharge plants are required to disinfect (A number do already) then there will be the 

added energy cost, lamp and ballast replacements, for running the disinfection system and potentially further 

chemicals associated with a sedimentation process. 

As an example, a coastal city of, circa 38,000 PE, discharging 14.3 MLD has the following (Table 17) approximate 

UV system operating cost profile. 

Table 17 Small Coastal city approximate UV system operating cost profile. 

Consumable Number  Units /year Unit Cost Annual Cost 

Power 54 kW.hr/ML 5212 ML $0.3/kW.hr $84.4k 

Lamps 140 70 $490 $34.3k 

Ballast 140 14 $2095 $30.3k 

Sleeves 140 20 $504 $10.1k 

Operator   312 hr $100 $31.2k 

Technician  100hr 150 $15k 

      Total $205k/yr 

For both large and small WWTPs, denitrification to low levels of TN is likely to require dosing of supplemental, 

readily biodegradable substrate. 

Small Plants & Pond based Plants 

For the small, simpler pond based WWTPs (typically less than 5 MLD but can apply to larger pond systems as 

well), upgrades to a common standard TN or TP standard will have more significant implications.  The current 

version of National Consents Database (December 2024) indicates that there are some 170 pond based WWTPs 

remaining. The additional operational inputs are likely to include4: 

- Operator time moving from, say 2 x 1hr visits/ week to 3-5 x 2hr visits per week. i.e. Plus 200-400% operator 

input. 

- Instrumentation servicing (often currently only includes a flow meter, requiring servicing every 5 years or so).  

Analytical instruments (level, ammonia, nitrate, ORP, TSS, pH, Temperature, dissolved oxygen etc) require 

regular calibration and normally a significant annual overhaul). 

- Plant and mechanical repairs and maintenance. 

- Chemical consumption – particularly coagulant and polymer for DAF or for separate P removal. 

- Energy consumption (Disinfection, aeration, additional pumping). 

- Additional Monitoring requirements (sampling, transport and laboratory costs). 



 

GHD and subconsultants | Taumata Arowai | 12656252 | Technical Advice on Discharge to Water Standards 63 

 

Sensitivity: General 

- 25-year renewal cycles for mechanical and electrical systems introduced. 

As an example (Table 18) is based on a scenario of a 1MLD ADF (4,000 PE) single pond WWTP, removing 

phosphorus to meet a 1 mg/L consent limit (i.e. target is sub 1mg/L).  This will likely require a 100mg/l alum dose 

rate, in a DAF, and a consequential 64mg/l TSS reduction (average). The aluminium contaminated sludge will 

need to be hauled to landfill. 

Table 18 Example of cost for a small pond based plant. 

Consumable Number  Units /year Unit Cost Annual Cost 

Power 10kW 87600 $0.3/kW.hr $26.3k 

Alum 100mg/l 36,500 $3.57/kg $130.3k 

Disposal of Sludge Cake 
20% ex geobag to landfill 

64mg/l  + 

100mg/l 

354 T/yr $150/wet.tonne $53k 

Haulage 40km round trip 14,000 wt.km/yr $1.50 $21k 

Operator  180 100 $18k 

Technician  20hr 150 $3k 

      Total $252k/yr 

 

2.3.2.5.3 Limitations on Technology 

The Proposed Standards are generally not testing the limits of technology (LoT).  Although a regulated limit of 

5mg/L TN, end of pipe, will mean a design value of 3.5 – 4mg/L and this will come close to LoT. 

For Pond based upgrades, there will be a lesser choice of reliable options available. Many potential solutions have 

failed, and some have only been partly successful.  Ratsey (2016)27 and Crawford et al (2023)28 discuss a number 

of these technologies. The latter identifies those that have been most successful.   

Pond systems, of their own accord, tend not to fully nitrify (convert ammonia – N to Nitrate) and it is generally 

regarded that this is the key problem related to the long term retained adoption of pond technology in New 

Zealand.  The ammonia in treated wastewater has both acute and chronic environmental impacts in fresh and 

marine receiving waters due to: 

- Acute ammonia toxicity to aquatic fauna, and 

- The contribution to the Total Nitrogen load on the receiving water and the chronic effects of that nitrogen, 

seasonally, in respect to eutrophication of that receiving water. 

Some technologies that have been found, across a number of pond-based plants, to provide reasonable reliability 

for reduction of one or a very limited range of analytes include: 

- Tertiary Membrane Filters (not MBR) or Dissolved Air Flotation (DAF) for removal of TSS, followed by UV for 

pathogen inactivation. Tertiary membranes may not require UV.    This intervention will remove a small 

amount of organic nitrogen, but will not reduce ammonia-N or nitrate-N. It removes a large proportion of the 

TSS and, consequently, also renders the treated wastewater significantly more suitable for UV based 

disinfection. 

- In some circumstances, where the treated wastewater E. coli limit is reasonably relaxed and the pond does 

not suffer from extensive summer algal blooms, the required level of disinfection will be able to be achieved 
